
Citation: Rahman, T.U.; Roy, H.;

Islam, M.R.; Tahmid, M.; Fariha, A.;

Mazumder, A.; Tasnim, N.; Pervez,

M.N.; Cai, Y.; Naddeo, V.; et al. The

Advancement in Membrane

Bioreactor (MBR) Technology toward

Sustainable Industrial Wastewater

Management. Membranes 2023, 13,

181. https://doi.org/10.3390/

membranes13020181

Academic Editor: Joaquim Comas

Received: 30 December 2022

Revised: 27 January 2023

Accepted: 30 January 2023

Published: 2 February 2023

Copyright: © 2023 by the authors.

Licensee MDPI, Basel, Switzerland.

This article is an open access article

distributed under the terms and

conditions of the Creative Commons

Attribution (CC BY) license (https://

creativecommons.org/licenses/by/
[...]
estimated that 25% of the children will be living in places with severe water scarcity by 2040,
according to the United Nations Children’s Fund (UNICEF) [6]. Other than water scarcity,
water pollution due to the discharge of industrial effluents has a significant impact on the
environment [7,8]. As a result, there is a necessity of developing sustainable and efficient
wastewater treatment technologies for better water cycle management and reuse [4]. The
membrane bioreactor (MBR) has received attention in the past few decades as one of the
promising technologies for wastewater treatment and reuse [9–11].

Membranes 2023, 13, 181. https://doi.org/10.3390/membranes13020181 https://www.mdpi.com/journal/membranes

https://doi.org/10.3390/membranes13020181
https://doi.org/10.3390/membranes13020181
https://creativecommons.org/
https://creativecommons.org/licenses/by/4.0/
https://creativecommons.org/licenses/by/4.0/
https://www.mdpi.com/journal/membranes
https://www.mdpi.com
https://orcid.org/0000-0001-9072-6988
https://orcid.org/0000-0002-7460-5286
https://orcid.org/0000-0002-7067-8971
https://orcid.org/0000-0001-6187-5351
https://orcid.org/0000-0002-7925-3144
https://orcid.org/0000-0002-3395-3276
https://orcid.org/0000-0001-7663-7399
https://doi.org/10.3390/membranes13020181
https://www.mdpi.com/journal/membranes
https://www.mdpi.com/article/10.3390/membranes13020181?type=check_update&version=1


Membranes 2023, 13, 181 2 of 28

MBR is the process that combines biological treatment (aerobic, anaerobic) with mem-
brane technology for the treatment of wastewater [12]. This process uses microfiltration
or ultrafiltration for the separation of sludge produced by biological treatments instead of
using a clarifier for gravity settling as in conventional biological treatments. In comparison
to the conventional activated sludge (CAS) process, MBR offers several benefits. The solid
retention time (SRT) in MBR is higher compared with CAS, whereas the hydraulic retention
time (HRT) is lower in MBR than in the CAS process. Moreover, the separation of sludge is
more efficient in the case of MBR. The effluent quality of MBR is much better in terms of
biochemical oxygen demand (BOD), suspended solids, and turbidity, making it suitable
for water reclamation and requiring less space [3,12]. Other than CAS, MBR can also
be used in anaerobic treatments by replacing conventional anaerobic digestion by using
an up-flow anaerobic sludge blanket (UASB), expanded granular sludge bed (EGSB), or
anaerobic baffled tank reactor [13]. The anaerobic membrane bioreactor (AnMBR) can
produce high-quality effluent with lower chemical oxygen demand (COD) compared with
the conventional process by controlling the biomass concentration [13,14].

The MBR process was first introduced in 1969 by Dorr-Oliver Inc. However, the
initial developments could not be translated to widespread industrial applications, owing
to the large expenses associated with membrane material and energy [3,15]. Since then,
further improvements in membrane materials, configurations, and process parameters
have been made for its utilization in commercial applications. The development of MBR on
a commercial scale has gained momentum since its application started in the treatment of
industrial and municipal wastewater [16].

Currently, the worldwide MBR market is at a valuation of USD 3.35 billion and is
expected to be USD 8.78 billion with a CAGR of 7.6% [17]. Since the development of the
submerged configuration and highly efficient membrane materials from the 1990s, a large
number of middle-scale to super-large-scale plants have been commissioned [18,19]. More
than 5000 wastewater plants around the world utilize MBR technology [19,20]. The growth
in commercial applications for MBR has been highest in China [21]. In spite of being a
proven technology with commercial applications, there are scopes of development in terms
of its sustainable and low-cost applications.

The wastewater treatment using MBR is dependent on several operational parameters,
including the membrane material, pretreatment, F/M ratio, permeate flux, temperature,
aeration, SRT, HRT, cleaning process, etc. [16]. These process parameters are required to be
optimized for achieving efficient treatment. The challenges for MBR include its membrane
fouling (solid deposition in membrane surface), its high energy consumption, and the
cost of membrane materials [19]. These challenges must be addressed to increase its use
over the use of conventional wastewater treatment processes. Membrane fouling, a severe
problem for energy-efficient operation for MBR, can be mitigated by taking precautions
and is dependent on membrane material, influent type, and process parameters [22]. The
traditional CAS, combined with a tertiary treatment facility, consumes a similar level of
energy to that of the MBR process [18,19]. Arif et al., (2020) performed an economic analysis
by applying economic modeling to evaluate and compare three wastewater treatment
plants (WWTP, including CAS, CAS with pre-denitrification, and MBR. The location for
the case study was at Tikrit, Iraq. It was found that the MBR had a higher present worth
expense compared to other processes for the same amount of influent treated. However,
MBR produces better-quality effluent with lower land-area requirements. As a result,
there is a scope for improving MBR technology to reduce its capital and operational
expenses [23]. In terms of sustainability, Chen et al., (2018) conducted a study to evaluate the
sustainability and environmental implication of a 60,000 m3/d MBR plant located in China
and compared it with an adjacent conventional WWTP. They found that high technical
performance is coupled with environmental implications and high energy consumption [24].
However, this obstacle can be removed in the long term with the development of high-flux
membranes, better fouling control, efficient aeration, and sludge treatment. As a result, to
sustainably achieve water with better quality through the MBR process compared with



Membranes 2023, 13, 181 3 of 28

other conventional treatment processes, investigations are required for better membrane
materials and the overall better management of the process for optimizing the process to
consume a lower amount of energy.

The development of MBR technology is summarized in this review in order to assess
its potential for sustainable industrial use. Despite the large number of investigations
and articles relating to MBR, there has been a lack of organization in the information
concerning the recent advances in this field. This review provides a concise description of
the advancements in the field of MBR technology to overcome the challenges associated
with it. The recent advances in MBR technology to mitigate the obstacles in order to obtain a
sustainable solution for the treatment of industrial wastewater are discussed in this review.
The first section discusses the historical progression of wastewater treatment technologies
accompanied by the development of MBR. The next section provides information on the
basic configurations, process conditions, and parameters suitable for efficient operation.
Thereafter, an in-depth discussion occurs on the selection of the type of MBR system,
based on wastewater characteristics and with detailed comparisons. In the later section,
a discussion on the stages and types of membrane fouling, as well as control methods,
is provided. This paper concludes with a brief discussion of the sustainability of the
MBR process for various configurations, economic and energy considerations, the future
directions of MBR technology and recommendations to overcome current challenges toward
reaching zero discharge.

2. Historical Advancement in Water Treatment Technology

In modern times, water pollution has been omnipresent thanks to rapid industrial
and urban development. Therefore, several methods have been developed to treat wastew-
ater [2,8,25,26]. The advancement of wastewater treatment can be divided into five
time periods: 3500–800 BCE—early historical times, 800 BCE–476 CE—Roman times,
476 CE–1800 CE—sanitary dark ages, 1800–1965—the age of sanitary enlightenment and in-
dustrial revolution, and 1965–2000—the age of environmental standards [27]. In 1500 BCE,
ancient Greeks treated basic water with sun exposure, boiling, straining, and charcoal
filtering. Around this time period, Egyptians made flocculants from seeds to pull particles
from suspension in water [27]. Around 500 BCE, the Greeks used bronze and lead pipes to
distribute water and had sewers [28]. A fabric-filtering system, which filtered boiled water,
was also developed by Hippocrates [27]. From 500 CE to 1600 BCE, a dark age occurred in
the history of water treatment [29].

In the early 18th century, the first WWTP was designed by Robert Thom in Scotland,
which consisted of a sand filter and a sedimentation basin with coagulants and floccu-
lants [29]. Toward the end of the 19th century, ozone was introduced as a disinfection
agent in France. From the 20th century onward, scientific advancement and the setting of
environmental standards brought about a revolution in the field of water and wastewater
treatment. In 1912, the concept of biological oxygen demand was first introduced, and by
1914, there was a major breakthrough in the activated sludge process [30]. France used
ultraviolet rays for purifying water in 1916. The first large-scale water treatment plant was
set up in Germany in 1926, which consisted of a primary clarifier, an aeration tank, and a
secondary clarifier. In the 1920s, simple activated sludge reactors gained popularity with
the rising industrial development, and the complexity of the chemicals, new processes such
as plug flow, sequencing reactors, and combined batch reactors gradually became more
popular. The 20th century was the period when humankind stepped closer to modern
treatment technologies. Development in the primary treatment, secondary treatment, and
nutrient removal throughout this period is represented in Figure 1.



Membranes 2023, 13, 181 4 of 28Membranes 2023, 13, x FOR PEER REVIEW 4 of 29 
 

 

 
Figure 1. Advancement of wastewater treatment throughout the 19th century [27]. AS—activated 
sludge; CW—constructed wetlands; RBC—rotating biological reactors; UASB—upward-flow anaer-
obic sludge blanket; MBRs—membrane biological reactors; SBR—sequencing batch reactors; 
MBBR—moving bed biofilm reactors (adapted and modified with permission from reference [27]. 
Copyright 2010 Elsevier). 

Treatment technologies, such as sequencing batch reactors, combined batch reactors, 
oxidation ditches, fixed-bed fill media technologies, MBR, and UASB were introduced 
over the 20th century, especially between 1970 and 1980 [31]. In the following years, re-
verse osmosis, ultrafiltration, and other technologies were developed for the efficient re-
moval of phosphorus, pesticides, and harmful substances. 

2.1. Water Treatment Stages in the Modern Age 
At present, conventional wastewater treatment consists of three stages: primary, sec-

ondary, and tertiary (Figure 2). 

 
Figure 2. Different levels of wastewater treatment. 

Primary treatment has two steps: preliminary treatment and the sedimentation tank. 
Preliminary treatment consists of screening to remove large particles, oil, fat, rock, and 
debris, and with small screens, it screens out even algae. The sedimentation tank is chem-
ical precipitation (coagulation, flocculation) in a primary settling tank to remove organic 
matter and colloidal suspended particles. Secondary treatment is the degradation of bio-
degradable and soluble organics by microorganisms through aeration and an activated 
sludge process. Tertiary treatment, also known as advanced treatment, is responsible for 
the removal of nutrients (nitrogen, phosphorus), suspended solids, pathogenic bacteria, 
viruses, and heavy metals. Membrane filtration, electrodialysis, photocatalysis, and water 
oxidation are some of the advanced treatment methods [32]. 

Figure 1. Advancement of wastewater treatment throughout the 19th century [27]. AS—activated
sludge; CW—constructed wetlands; RBC—rotating biological reactors; UASB—upward-flow anaer-
obic sludge blanket; MBRs—membrane biological reactors; SBR—sequencing batch reactors;
MBBR—moving bed biofilm reactors (adapted and modified with permission from reference [27].
Copyright 2010 Elsevier).

Treatment technologies, such as sequencing batch reactors, combined batch reactors,
oxidation ditches, fixed-bed fill media technologies, MBR, and UASB were introduced over
the 20th century, especially between 1970 and 1980 [31]. In the following years, reverse
osmosis, ultrafiltration, and other technologies were developed for the efficient removal of
phosphorus, pesticides, and harmful substances.

2.1. Water Treatment Stages in the Modern Age

At present, conventional wastewater treatment consists of three stages: primary,
secondary, and tertiary (Figure 2).

Membranes 2023, 13, x FOR PEER REVIEW 4 of 29 
 

 

 
Figure 1. Advancement of wastewater treatment throughout the 19th century [27]. AS—activated 
sludge; CW—constructed wetlands; RBC—rotating biological reactors; UASB—upward-flow anaer-
obic sludge blanket; MBRs—membrane biological reactors; SBR—sequencing batch reactors; 
MBBR—moving bed biofilm reactors (adapted and modified with permission from reference [27]. 
Copyright 2010 Elsevier). 

Treatment technologies, such as sequencing batch reactors, combined batch reactors, 
oxidation ditches, fixed-bed fill media technologies, MBR, and UASB were introduced 
over the 20th century, especially between 1970 and 1980 [31]. In the following years, re-
verse osmosis, ultrafiltration, and other technologies were developed for the efficient re-
moval of phosphorus, pesticides, and harmful substances. 

2.1. Water Treatment Stages in the Modern Age 
At present, conventional wastewater treatment consists of three stages: primary, sec-

ondary, and tertiary (Figure 2). 

 
Figure 2. Different levels of wastewater treatment. 

Primary treatment has two steps: preliminary treatment and the sedimentation tank. 
Preliminary treatment consists of screening to remove large particles, oil, fat, rock, and 
debris, and with small screens, it screens out even algae. The sedimentation tank is chem-
ical precipitation (coagulation, flocculation) in a primary settling tank to remove organic 
matter and colloidal suspended particles. Secondary treatment is the degradation of bio-
degradable and soluble organics by microorganisms through aeration and an activated 
sludge process. Tertiary treatment, also known as advanced treatment, is responsible for 
the removal of nutrients (nitrogen, phosphorus), suspended solids, pathogenic bacteria, 
viruses, and heavy metals. Membrane filtration, electrodialysis, photocatalysis, and water 
oxidation are some of the advanced treatment methods [32]. 

Figure 2. Different levels of wastewater treatment.

Primary treatment has two steps: preliminary treatment and the sedimentation tank.
Preliminary treatment consists of screening to remove large particles, oil, fat, rock, and
debris, and with small screens, it screens out even algae. The sedimentation tank is chemical
precipitation (coagulation, flocculation) in a primary settling tank to remove organic matter
and colloidal suspended particles. Secondary treatment is the degradation of biodegradable
and soluble organics by microorganisms through aeration and an activated sludge process.
Tertiary treatment, also known as advanced treatment, is responsible for the removal of
nutrients (nitrogen, phosphorus), suspended solids, pathogenic bacteria, viruses, and heavy
metals. Membrane filtration, electrodialysis, photocatalysis, and water oxidation are some
of the advanced treatment methods [32].

Currently, MBR is one of the promising methods for municipal and industrial wastew-
ater treatment. It is a combination of the microfiltration or ultrafiltration of the advanced